
4
5

35

29
5

15
14 10

7

5

2

23

12
9

6

4115
22
20

18

2117 13
16 19

32

2023

71

71

49

71

70

63

64
69

71

61

6162

6344 44

54

5544

66

44

67

38
3934

28
31

375

3
34

33
11

27
3646

48 43

42

46

68
71

4072

57

39

10

20 2658
59

21

5
8

1

61
62

3071

71

61

5251
50

53
47 65

60

45

63
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MODEL NO. CAPACITY DESCRIPTION
HIGH LIFT WHEEL DOLLY1/2 TON82304



INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Cradle Assembly
Long Guide Roller
Cable Spacer
1/2’-13 x 4’ Hex Head Bolt, grade 5
1/2’-13 Short Nylock Nut

1/2’-13 x 3” Hex Head Bolt
Medium Guide Roller
Grade Support Assembly
Short Guide Roller
1/2”-13 Nylock Nut

2 Ton Capacity Bottle Jack
1/2”-13 unc x 5” Hex Head Bolt
1/2”-13 unc x 3/4” Hex Head Bolt
1/2”-13 unc x 7” Hex Head Bolt 
5/8”-11 Slotted Nut

430230
430231
430173

11238
479210

11048
430233
430225
430302

1056

430170
3186
3151

11101
1098

1
2
4
2
9

2
2
1
2
4

1
2
1
2
2

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

5/8”-11 unc Threaded Rod
Handle
Threaded Adjustment Brackets
Spacer Plate
3/8” Split Lock Washer

430264
430266
430302
430301

2007

1
1
1
1
3

16
17
18
19
20

3/8”-16 x 2” Hex Head Bolt
3/8”-16 unc Nut
Chain
Right Lift Assembly
Left Lift Assembly

43011
1073
3188

430239
430265

2
2
1
1
1

21
22
23
24
25

Jack Mounting Assembly
5/16”-18 x 1” Internal Wrenching Bolt
Air/Hydraulic Foot Pump
Static Wheel Assembly
Right Hand Side Cover

45100335
282834
430285

492020
430309

1
1
1
2
1

26
27
28
29
30

3/8”-16 x 1 1/4” Hex Head Bolt, grade 8
Upright Base Assembly
1/2”-13 x 3 1/2” Hex Head Bolt, grade 8
1/2”-13 x 3” Hex Head Bolt, grade 8
Swivel Caster with Lock

3097
430305

3165

3189
492015

16
1
2
4
1

31
32
33
34
35

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Swivel Caster
3/8” Nylock Nut
.82” OD x .40” ID x .08 Thick Flat Washer
Bearing Wheel
1/2”-13 x 3 3/4” Hex Head Bolt, grade 8

1/2”-13 x 2 1/2” Hex Head Bolt, grade 8
5/8”-11 x 3 3/4” Hex Head Bolt, grade 5
5/8”-11 Nylock Nut
1/2”-13 unc Nut
5/8”-11 unc Nut

37 Degree Flare Fitting
3/8” NPTF Street Elbow
Hydraulic Hose Assembly
Left Hand Side Cover
Velocity Fuse Body

492010
1054
2141

430172
3187

3096
11171
1098
1013
1077

430307
430306
430315
430308
284121

1
16
16
4
2

1
1
1
4
1

2
1
1
1
1

36
37
38
39
40

41
42
43
44
45

46
47
48
49
50

1/16” OD x 1/2” Long Pin
Velocity Fuse Spring
Velocity Fuse Valve
Short Cable Assembly
Long Cable Assembly

7063
793366
430339
430290
430325

1
1
1
1
1

51
52
53
54
55

3/8”-16 x 1” Hex Head Bolt
Handle Assembly
.82” OD x .40” ID x .05 Thick Flat Washer
5/16”-18 unc Nylock Nut
Pulley Clevis

2139
430310

3193

1051
430303

1
1
1
2
1

56
57
58
59
60

Pulley
Long Pulley Pin
.69 ID Retaining Clip
Short Pulley Pin
Ram Assembly

12027
430329
430304

430327
430295

5
2
6
1
1

61
62
63
64
65

Ram Side Upper Cover Mounting Bracket
Lower Cover Mounting Bracket
Ram Side Lower Cover Mtg. Bracket
Wire Giard Assembly
Upper Cover Mounting Bracket

430318
430317
430316

430321
430319

1
1
1
1
1

66
67
68
69
70

Sheet Metal Screws 3192 1871
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